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Plot 7-1784. CDD PRIMARY (PK & AVG, CH.58, 802.11AX(SU), MCS2)
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Plot 7-1785. CDD PRIMARY (PK & AVG, CH.58, 802.11AX(SU), MCS4)
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Plot 7-1786. CDD PRIMARY (PK & AVG, CH.58, 802.11AX(SU), MCS11)

PASS it 1000 VoW 3 iy Peak: 5466.00 MHz, 62.66 dBpV/m
Pi3 Qe 1% SWT: T.oms _ Avg: 5456.00 MHz, 50.68 dBuV/m

140

120

100

[

80

|

Field Strength (dBuV/m)

W
W)

60

B8P
J N e A

40 >

5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz)

Plot 7-1787. CDD PRIMARY (PK & AVG, CH.106, 802.11AX(SU), MCS2)
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Plot 7-1788. CDD PRIMARY (PK & AVG, CH.106, 802.11AX(SU), MCS4)
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Plot 7-1789. CDD PRIMARY (PK & AVG, CH.106, 802.11AX(SU), MCS11)
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Plot 7-1790. CDD PRIMARY (PK & AVG, CH.122, 802.11AX(SU), MCS2)
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Plot 7-1793. CDD PRIMARY (PK, CH.122, 802.11AX(SU), MCS2)
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Plot 7-1791. CDD PRIMARY (PK & AVG, CH.122, 802.11AX(SU), MCS4) Plot 7-1794. CDD PRIMARY (PK, CH.122, 802.11AX(SU), MCS4)
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Plot 7-1792. CDD PRIMARY (PK & AVG, CH.122, 802.11AX(SU), MCS11)
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Plot 7-1795. CDD PRIMARY (PK, CH.122, 802.11AX(SU), MCS11)

FCC ID: BCGA2899 m MEASUREMENT REPORT Approved by:

IC: 579C-A2899 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:' Page 538 of 594
1C2311270066-24-R1.BCG | 11/29/2023 - 1/19/2024 | Tablet Device

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means,

V 10.5 12/15/2021
electronic or mechanical, including photocopying and microfilm, without

permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Trace: MaxHold  RBW: 1 MHz 5644.15 MHz
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Plot 7-1796. CDD PRIMARY (PK, CH.155, 802.11AX(SU), MCS2)
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Plot 7-1797. CDD PRIMARY (PK, CH.155, 802.11AX(SU), MCS4)
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Plot 7-1799. CDD PRIMARY (PK, CH.155, 802.11AX(SU), MCS2)
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Plot 7-1800. CDD PRIMARY (PK, CH.155, 802.11AX(SU), MCS4)
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Plot 7-1798. CDD PRIMARY (PK, CH.155, 802.11AX(SU), MCS11) Plot 7-1801. CDD PRIMARY (PK, CH.155, 802.11AX(SU), MCS11)
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7.6.21 CDD Primary Radiated Band Edge Measurements (160MHz BW)

§15.407(b.1)(b.2) 8§15.205 §15.209; RSS-Gen [8.9]
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Plot 7-1803. CDD PRIMARY (PK & AVG, CH.50, 802.11AC, MCS4) Plot 7-1806. CDD PRIMARY (PK & AVG, CH.50, 802.11AC, MCS4)
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Plot 7-1804. CDD PRIMARY (PK & AVG, CH.50, 802.11AC, MCS9) Plot 7-1807. CDD PRIMARY (PK & AVG, CH.50, 802.11AC, MCS9)
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Plot 7-1808. CDD PRIMARY (PK & AVG, CH.114, 802.11AC, MCS2)
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Plot 7-1811. CDD PRIMARY (PK, CH.114, 802.11AC, MCS2)
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Plot 7-1809. CDD PRIMARY (PK & AVG, CH.114, 802.11AC, MCS4) Plot 7-1812. CDD PRIMARY (PK, CH.114, 802.11AC, MCS4)
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Plot 7-1810. CDD PRIMARY (PK & AVG, CH.114, 802.11AC, MCS9) Plot 7-1813. CDD PRIMARY (PK, CH.114, 802.11AC, MCS9)
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Plot 7-1814. CDD PRIMARY (PK & AVG, CH.50, 802.11AX(SU), MCS2)
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Plot 7-1815. CDD PRIMARY (PK & AVG, CH.50, 802.11AX(SU), MCS4)
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Peak Trace o .. g
PASS Avg. Offset 15108 VBW: SMHZ 5 "6137.50 MHz, 50.79 dBuV/m

140

L]

120

100

A MY

r |'k‘"k

80

sow

e A AR A

Field Strength (dBuV/m)

40

5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275
Frequency (MHz)

Plot 7-1816. CDD PRIMARY (PK & AVG, CH.50, 802.11AX(SU), MCS11)
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Plot 7-1817. CDD PRIMARY (PK & AVG, CH.50, 802.11AX(SU), MCS2)
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Plot 7-1818. CDD PRIMARY (PK & AVG, CH.50, 802.11AX(SU), MCS4)
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Plot 7-1819. CDD PRIMARY (PK & AVG, CH.50, 802.11AX(SU), MCS11)
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Plot 7-1820. CDD PRIMARY (PK & AVG, CH.114, 802.11AX(SU), MCS2)

P ASS i oty fBw: 1Mz Peak: 5467.25 MHz, 61.43 dBuV/m
Bug, Ofiser 13008 SWT: 1.oms  Avg: 5452.25 MHz, 49.62 dBuV/m

Field Strength (dBuV/m)

el

PPN AATAT AN
I S S &

5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz)

Plot 7-1821. CDD PRIMARY (PK & AVG, CH.114, 802.11AX(SU), MCS4)
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Plot 7-1822. CDD PRIMARY (PK & AVG, CH.114, 802.11AX(SU), MCS11)
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Plot 7-1823. CDD PRIMARY (PK, CH.114, 802.11AX(SU), MCS2)
Trace: MaxHold ~ RBW: 1 MHz 5748.50 MHz
Detector: PK VBW: 3 MH
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Plot 7-1824. CDD PRIMARY (PK, CH.114, 802.11AX(SU), MCS4)
Trace: MaxHold RBW: 1 MHz 5726.25 MHz
Detector: PK VBW: 3 MH
PASS Offset: 15,508 SWT: 1.0ms. 63.15 dBuV/m
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Plot 7-1825. CDD PRIMARY (PK, CH.114, 802.11AX(SU), MCS11)
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7.6.22 CDD Diversity Radiated Band Edge Measurements (20MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9

Average Trace RBW: 1 MHz -
PASS feak e VBW: 3 MHz Peak: 5150.00 MHz, 63.05 dBuV/m
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Plot 7-1826. CDD DIVERSITY (PK & AVG, CH.36, 802.11N, MCS10)
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Plot 7-1827. CDD DIVERSITY (PK & AVG, CH.36, 802.11N, MCS12)
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Plot 7-1828. CDD DIVERSITY (PK & AVG, CH.36, 802.11N, MCS15)
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Plot 7-1829. CDD DIVERSITY (PK & AVG, CH.40, 802.11N, MCS12)

PASS iagkgéﬁ ” . RBW: 1Mz Peak: 5150.00 MHz, 66.08 dByV/m
busi Ol 1 5dn SWT: 1.0ms _ Avg: 5149.75 MHz, 51.06 dBuv/m
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Plot 7-1830. CDD DIVERSITY (PK & AVG, CH.40, 802.11N, MCS15)
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Plot 7-1831. CDD DIVERSITY (PK & AVG, CH.60, 802.11N, MCS12)
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Plot 7-1832. CDD DIVERSITY (PK & AVG, CH.60, 802.11N, MCS15)
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Plot 7-1833. CDD DIVERSITY (PK & AVG, CH.64, 802.11N, MCS10)
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Plot 7-1834. CDD DIVERSITY (PK & AVG, CH.64, 802.11N, MCS12)
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Plot 7-1835. CDD DIVERSITY (PK & AVG, CH.64, 802.11N, MCS15)

RBW: 1MHZ  peak: 5470.00 MHz, 63.10 dBpV,
PASS Avg, Offeet: 12,908 VBW: 3 MHz 2 < LV{m
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Plot 7-1836. CDD DIVERSITY (PEAK & AVERAGE, CH.100, 802.11N, MCS10)

RBW:1MHZ  peak: 5469.75 MHz, 61.92 dBuV/m
PASS Avo, Offsat: 12,908 VBW: 3 MHz LY/

Pegk Offeet- 12.648 SWT: 1.0ms _ Avg: 5456.00 MHz, 46.89 dBuV/m
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Plot 7-1837. CDD DIVERSITY (PEAK & AVERAGE, CH.100, 802.11N, MCS12)
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> : RBW:1MHz  peak: 5469.75 MHz, 63.31 dBuV/m e . RBW: 1 MHz  peak: 5470.00 MHz, 62.99 dBuV/m
Peak Trace 5 " Peak Trace a "
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Plot 7-1838. CDD DIVERSITY (PEAK & AVERAGE, CH.100, 802.11N, MCS15) Plot 7-1841. CDD DIVERSITY (PEAK & AVERAGE, CH.104, 802.11N, MCS15)
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Plot 7-1839. CDD DIVERSITY (PEAK & AVERAGE, CH.104, 802.11N, MCS10) Plot 7-1842. CDD DIVERSITY (PEAK & AVERAGE, CH.108, 802.11N, MCS15)
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Plot 7-1840. CDD DIVERSITY (PEAK & AVERAGE, CH.104, 802.11N, MCS12) Plot 7-1843. CDD DIVERSITY (PEAK, CH.132, 802.11N, MCS12)
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Trace: MaxHold  RBW: 1 MHz 5725.75 MHz Trace: MaxHold  RBW: 1 MHz 5725.50 MHz
Detector: PK VBW: 3 MH Detector: PK VBW: 3 MH
PASS Offset; 15,58 SWT: 1.0me 59.69 dBuV/m PASS Offset; 15,58 SWT: 1.0me 63.13 dBuV/m
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Plot 7-1844. CDD DIVERSITY (PEAK, CH.132, 802.11N, MCS15) Plot 7-1847. CDD DIVERSITY (PEAK, CH.136, 802.11N, MCS15)
Trace: MaxHold RBWE 1 MHz 5726.50 MHz Trace: MaxHold RBWE 1 MHz 5725.75 MHz
PASS Detector PK V‘;Bv\_fr\l 31;4")11 62.77 dBuV/m PASS Detector PK V‘;Bv\{rv BJSJI"r;Iz 63.04 dBuV/m
140 140
E E
3120 3120
2 2
= =
2100 5 100
g g
7l 7l
T 807 T 80
60 k_L 60 "*«._...
5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850 5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz) Frequency (MHz)
Plot 7-1845. CDD DIVERSITY (PEAK, CH.136, 802.11N, MCS10) Plot 7-1848. CDD DIVERSITY (PEAK, CH.140, 802.11N, MCS10)
Trace: MaxHold  RBW: 1 MHz 5726.25 MHz Trace: MaxHold  RBW: 1 MHz 5726.25 MHz
Detector: PK VBW: 3 MH Detector: PK VBW: 3 MH
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Plot 7-1846. CDD DIVERSITY (PEAK, CH.136, 802.11N, MCS12) Plot 7-1849. CDD DIVERSITY (PEAK, CH.140, 802.11N, MCS12)
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Trace: MaxHold  RBW: 1 MHz
PASS  petector: K VBW: 3 MHz 5725.50 MHz

Offset: 15.5d8 SWT: 1.0ms 62.17 dBuV/m
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Plot 7-1850. CDD DIVERSITY (PEAK, CH.140, 802.11N, MCS15)
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Plot 7-1851. CDD DIVERSITY (PEAK, CH.149, 802.11N, MCS10)

Trace: MaxHold  RBW: 1 MHz
PASS  petector: K VBW: 3 MHz 5743.90 MHz
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Plot 7-1853. CDD DIVERSITY (PEAK, CH.149, 802.11N, MCS15)
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Plot 7-1854. CDD DIVERSITY (PEAK, CH.165, 802.11N, MCS10)

Trace: MaxHold  RBW: 1 MHz
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Plot 7-1852. CDD DIVERSITY (PEAK, CH.149, 802.11N, MCS12) Plot 7-1855. CDD DIVERSITY (PEAK, CH.165, 802.11N, MCS12)
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Peak: 5149.50 MHz, 68.34 dBuV/m
Avg: 5149.25 MHz, 50.86 dBuV/m
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Plot 7-1859. CDD DIVERSITY (PK & AVG, CH.36, 802.11AX(SU), MCS11)

Peak: 5149.50 MHz, 66.91 dBuV/m
Avg: 5149.25 MHz, 50.95 dBuv/m
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Plot 7-1856. CDD DIVERSITY (PEAK, CH.165, 802.11N, MCS15)
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Plot 7-1857. CDD DIVERSITY (PK & AVG, CH.36, 802.11AX(SU), MCS2)
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’ Plot 7-1860. CDD DIVERSITY (PK & AVG, CH.40, 802.11AX(SU), MCS4)

Peak: 5150.00 MHz, 67.56 dBuV/m
Avg: 5149.25 MHz, 51.29 dBuV/m
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Plot 7-1858. CDD DIVERSITY (PK & AVG, CH.36, 802.11AX(SU), MCS4)
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Plot 7-1861. CDD DIVERSITY (PK & AVG, CH.40, 802.11AX(SU), MCS11)
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Plot 7-1862. CDD DIVERSITY (PK & AVG, CH.60, 802.11AX(SU), MCS4)
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Plot 7-1865. CDD DIVERSITY (PK & AVG, CH.64, 802.11AX(SU), MCS4)
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Plot 7-1863. CDD DIVERSITY (PK & AVG, CH.60, 802.11AX(SU), MCS11)

Frequency (MHz)

Frequency (MHz)

Plot 7-1866. CDD DIVERSITY (PK & AVG, CH.64, 802.11AX(SU), MCS11)
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Plot 7-1864. CDD DIVERSITY (PK & AVG, CH.64, 802.11AX(SU), MCS2)
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Plot 7-1867. CDD DIVERSITY (PK & AVG, CH.100, 802.11AX(SU), MCS2)
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Plot 7-1868. CDD DIVERSITY (PK & AVG, CH.100, 802.11AX(SU), MCS4)
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Plot 7-1869. CDD DIVERSITY (PK & AVG, CH.100, 802.11AX(SU), MCS11)
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Plot 7-1871. CDD DIVERSITY (PK & AVG, CH.104, 802.11AX(SU), MCS11)
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Plot 7-1872. CDD DIVERSITY (PK, CH.136, 802.11AX(SU), MCS2)
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Plot 7-1870. CDD DIVERSITY (PK & AVG, CH.104, 802.11AX(SU), MCS4)
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Plot 7-1873. CDD DIVERSITY (PK, CH.136, 802.11AX(SU), MCS4)
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Trace: MaxHold RBW: 1 MHz Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz 5725.50 MHz PASS Detector: PK VBW: 3 MHz 5726.25 MHz
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Plot 7-1874. CDD DIVERSITY (PK, CH.136, 802.11AX(SU), MCS11)
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Plot 7-1877. CDD DIVERSITY (PK, CH.140, 802.11AX(SU), MCS11)
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Plot 7-1875. CDD DIVERSITY (PK, CH.140, 802.11AX(SU), MCS2) Plot 7-1878. CDD DIVERSITY (PK, CH.149, 802.11AX(SU), MCS2)
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Plot 7-1876. CDD DIVERSITY (PK, CH.140, 802.11AX(SU), MCS4) Plot 7-1879. CDD DIVERSITY (PK, CH.149, 802.11AX(SU), MCS4)
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Trace: MaxHold RBW: 1 MHz 5592.70 MHz Trace: MaxHold RBW: 1 MHz 6014.15 MHz
Detector: PK VEW: 3 MH Detector: PK VEW: 3 MH
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Plot 7-1880. CDD DIVERSITY (PK, CH.149, 802.11AX(SU), MCS11) Plot 7-1883. CDD DIVERSITY (PK, CH.165, 802.11AX(SU), MCS11)
Trace: MaxHold RBW: 1 MHz 5935.05 MHz
Detector: PK VEW: 3 MH
130 PASS Offset: 13,408 SWT. 1.0me 59.37 dBuV/m
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Plot 7-1881. CDD DIVERSITY (PK, CH.165, 802.11AX(SU), MCS2)
Trace: MaxHold RBW: 1 MHz 5982.65 MHz
Detector: PK VEW: 3 MH
130 PASS Offset: 13,708 SWT. 1.0me 59.17 dBuV/m
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Plot 7-1882. CDD DIVERSITY (PK, CH.165, 802.11AX(SU), MCS4)
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7.6.23 CDD Diversity Radiated Band Edge Measurements (40MHz BW)
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Plot 7-1884. CDD DIVERSITY (PK & AVG, CH.38, 802.11N, MCS10)
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Plot 7-1885. CDD DIVERSITY (PK & AVG, CH.38, 802.11N, MCS12)
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Plot 7-1886. CDD DIVERSITY (PK & AVG, CH.38, 802.11N, MCS15)
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Plot 7-1887. CDD DIVERSITY (PK & AVG, CH.46, 802.11N, MCS10)
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Plot 7-1888. CDD DIVERSITY (PK & AVG, CH.46, 802.11N, MCS12)
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Plot 7-1889. CDD DIVERSITY (PK & AVG, CH.46, 802.11N, MCS15)
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Plot 7-1890. CDD DIVERSITY (PK & AVG, CH.54, 802.11N, MCS10)
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Plot 7-1893. CDD DIVERSITY (PK & AVG, CH.62, 802.11N, MCS10)
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Plot 7-1891. CDD DIVERSITY (PK & AVG, CH.54, 802.11N, MCS12)
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Plot 7-1892. CDD DIVERSITY (PK & AVG, CH.54, 802.11N, MCS15)
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Plot 7-1894. CDD DIVERSITY (PK & AVG, CH.62, 802.11N, MCS12)
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Plot 7-1895. CDD DIVERSITY (PK & AVG, CH.62, 802.11N, MCS15)
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Plot 7-1896. CDD DIVERSITY (PEAK & AVERAGE, CH.102, 802.11N, MCS10)
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Plot 7-1897. CDD DIVERSITY (PEAK & AVERAGE, CH.102, 802.11N, MCS12)
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Plot 7-1898. CDD DIVERSITY (PEAK & AVERAGE, CH.102, 802.11N, MCS15)
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Plot 7-1899. CDD DIVERSITY (PEAK & AVERAGE, CH.110, 802.11N, MCS10)
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Plot 7-1900. CDD DIVERSITY (PEAK & AVERAGE, CH.110, 802.11N, MCS12)
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Plot 7-1901. CDD DIVERSITY (PEAK & AVERAGE, CH.110, 802.11N, MCS15)
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Plot 7-1902. CDD DIVERSITY (PEAK & AVERAGE, CH.118, 802.11N, MCS10)
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Plot 7-1905. CDD DIVERSITY (PEAK & AVERAGE, CH.118, 802.11N, MCS10)
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Plot 7-1903. CDD DIVERSITY (PEAK & AVERAGE, CH.118, 802.11N, MCS12)
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Plot 7-1906. CDD DIVERSITY (PEAK & AVERAGE, CH.118, 802.11N, MCS12)
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Plot 7-1904. CDD DIVERSITY (PEAK & AVERAGE, CH.118, 802.11N, MCS15)
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Plot 7-1907. CDD DIVERSITY (PEAK & AVERAGE, CH.118, 802.11N, MCS15)
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Trace: MaxHold  RBW: 1 MHz 5728.75 MHz Trace: MaxHold  RBW: 1 MHz 5727.25 MHz
Detector: PK VBW: 3 MH. Detector: PK VBW: 3 MH:
PASS Offset; 15,58 SWT: 1.0me 60.93 dBuV/m PASS Offset; 15,58 SWT: 1.0me 63.28 dBuV/m
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Plot 7-1908. CDD DIVERSITY (PEAK, CH.126, 802.11N, MCS10) Plot 7-1911. CDD DIVERSITY (PEAK, CH.134, 802.11N, MCS10)
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Plot 7-1909. CDD DIVERSITY (PEAK, CH.126, 802.11N, MCS12) Plot 7-1912. CDD DIVERSITY (PEAK, CH.134, 802.11N, MCS12)
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Plot 7-1910. CDD DIVERSITY (PEAK, CH.126, 802.11N, MCS15) Plot 7-1913. CDD DIVERSITY (PEAK, CH.134, 802.11N, MCS15)
FCC ID: BCGA2899 @ element MEASUREMENT REPORT Approved by:
IC: 579C-A2899 (CERTIFICATION) Technical Manager

Test Report S/N: Test Dates: EUT Type:

1C2311270066-24-R1.BCG | 11/29/2023 - 1/19/2024 | Tablet Device

Page 558 of 594

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without

permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



@ clement

Trace: MaxHold ~ RBW: 1 MHz 5644.50 MHz Trace: MaxHold  RBW: 1 MHz 5936.80 MHz
PASS  pefectorex *  vow: 3 iz 80.75 4Bu\jm PASS geteconpk *  vou:3hi 39.56 dBLV/m

130

120 120
€ 1101 € 110
3 3
3 1001 2 100
2 2
= 904 =
£ o0 £ 9
8 8
£ 801 s 80
w w
g 70 § 70
& &

60 60

50 1 50

5550 5585 5620 5655 5690 5725 5760 5795 5830 5865 5900 5675 5710 5745 5780 5815 5850 5885 5920 5955 5990 6025

Frequency (MHz)

Frequency (MHz)
Plot 7-1914. CDD DIVERSITY (PEAK, CH.151, 802.11N, MCS10)

Plot 7-1917. CDD DIVERSITY (PEAK, CH.159, 802.11N, MCS10)
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Plot 7-1915. CDD DIVERSITY (PEAK, CH.151, 802.11N, MCS12)

Plot 7-1918. CDD DIVERSITY (PEAK, CH.159, 802.11N, MCS12)
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Plot 7-1916. CDD DIVERSITY (PEAK, CH.151, 802.11N, MCS15) Plot 7-1919. CDD DIVERSITY (PEAK, CH.159, 802.11N, MCS15)
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Plot 7-1920. CDD DIVERSITY (PEAK & AVERAGE, CH.38, 802.11AX(SU), MCS2)
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Plot 7-1923. CDD DIVERSITY (PEAK & AVERAGE, CH.46, 802.11AX(SU), MCS2)

Z"“é#‘ ' 14,648 "}gw 3 mng
v : 14, :
Pegk Qffset: 14 3B SWT: 1.0ms

Peak: 5136.00 MHz, 64.62 dBuV/m
Avg: 5148.25 MHz, 51.19 dBuV/m

B, et 14508 SWT: 1.0ms  Avg: 5149.50 MHz, 51.23 dBuV/m

140 140
E £
5120 S 120
F4 3
= [}
2 s
£ 100 < 100
2 o
] 4
£ g
& 80 E 80
o o
2 °
& 60 ) & 60

POV IS SRS Dmm—— NN > W
40 40
5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275 5025 5050

Plot 7-1921. CDD DIVERSITY (PEAK & AVERAGE, CH.38, 802.11AX(SU), MCS4)
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Plot 7-1924. CDD DIVERSITY (PEAK & AVERAGE, CH.46, 802.11AX(SU), MCS4)
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Plot 7-1922. CDD DIVERSITY (PEAK & AVERAGE, CH.38, 802.11AX(SU), MCS11)
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Plot 7-1925. CDD DIVERSITY (PEAK & AVERAGE, CH.46, 802.11AX(SU), MCS11)
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Plot 7-1926. CDD DIVERSITY (PEAK & AVERAGE, CH.54, 802.11AX(SU), MCS2)
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Plot 7-1927. CDD DIVERSITY (PEAK & AVERAGE, CH.54, 802.11AX(SU), MCS4)
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Plot 7-1929. CDD DIVERSITY (PEAK & AVERAGE, CH.62, 802.11AX(SU), MCS2)
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Plot 7-1930. CDD DIVERSITY (PEAK & AVERAGE, CH.62, 802.11AX(SU), MCS4)
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Plot 7-1928. CDD DIVERSITY (PEAK & AVERAGE, CH.54, 802.11AX(SU), MCS11)
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Plot 7-1931. CDD DIVERSITY (PEAK & AVERAGE, CH.62, 802.11AX(SU), MCS11)
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PASS Peak Trace fBw:1MHz  Peak: 5469.75 MHz, 63.09 dBUV/m
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Plot 7-1932. CDD DIVERSITY (PEAK & AVERAGE, CH.102, 802.11AX(SU), MCS2)
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Plot 7-1933. CDD DIVERSITY (PEAK & AVERAGE, CH.102, 802.11AX(SU), MCS4)
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Plot 7-1934. CDD DIVERSITY (PEAK & AVERAGE, CH.102, 802.11AX(SU), MCS11)
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Plot 7-1935. CDD DIVERSITY (PEAK & AVERAGE, CH.110, 802.11AX(SU), MCS2)
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Plot 7-1936. CDD DIVERSITY (PEAK & AVERAGE, CH.110, 802.11AX(SU), MCS4)

PASS ki fBw:1MHz  Peak: 5469.25 MHz, 62.98 dBV/m
pesi e 13595 SwT: 1.oms _ Avg: 5456.25 MHz, 48.97 dBuV/m

140

120

100

80

Field Strength (dBuV/m)

60

40
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz)

Plot 7-1937. CDD DIVERSITY (PEAK & AVERAGE, CH.110, 802.11AX(SU), MCS11)
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Plot 7-1938. CDD DIVERSITY (PEAK & AVERAGE, CH.118, 802.11AX(SU), MCS2)
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Plot 7-1939. CDD DIVERSITY (PEAK & AVERAGE, CH.118, 802.11AX(SU), MCS4)
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Plot 7-1940. CDD DIVERSITY (PEAK & AVERAGE, CH.118, 802.11AX(SU), MCS11)
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Plot 7-1941. CDD DIVERSITY (PEAK & AVERAGE, CH.118, 802.11AX(SU), MCS2)
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Plot 7-1942. CDD DIVERSITY (PEAK & AVERAGE, CH.118, 802.11AX(SU), MCS4)

Trace: MaxHold  RBW: 1 MHz 5727.50 MHz
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Plot 7-1943. CDD DIVERSITY (PEAK & AVERAGE, CH.118, 802.11AX(SU), MCS11)
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Plot 7-1944. CDD DIVERSITY (PEAK, CH.126, 802.11AX(SU), MCS2)
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Plot 7-1945. CDD DIVERSITY (PEAK, CH.126, 802.11AX(SU), MCS4)

Trace: MaxHold RBW: 1 MHz 5726 00 MHZ
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Plot 7-1946. CDD DIVERSITY (PEAK, CH.126, 802.11AX(SU), MCS11)

Trace: MaxHold RBW: 1 MHz 5731 00 MHZ
Detector: PK VBW: 3 MHz y
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Plot 7-1947. CDD DIVERSITY (PEAK, CH.134, 802.11AX(SU), MCS2)

Trace: MaxHold RBW: 1 MHz 5725.25 MHz
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Plot 7-1948. CDD DIVERSITY (PEAK, CH.134, 802.11AX(SU), MCS4)
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Plot 7-1949. CDD DIVERSITY (PEAK, CH.134, 802.11AX(SU), MCS11)
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